

MANUFACTURE'S TEST CERTIFICATE FOR STEEL TUBES

DATE: 18-11-2025
MITC NO SRJ/25-26/0085
TO:

INVOICE NO. STRIP/25-26/0000
DESPATCH DATE : 18-11-2025
VEHICLE NO.

We certify that the material described below fully conforms to IS 4923-2017, Chemical composition and mechanical Properties of the product, as tested in accordance with Scheme of Testing and Inspection contained in the BIS Certification Marks Licence No. : CML- 7400057808
[PLEASE REFER TO IS 4923-2017 FOR DETAILS OF SPECIFICATION REQUIREMENTS]

TEST RESULTS

S.no.	Size (mm)	Thickness (mm)	Class/ Type	Grade	Cast No. / Lot No.	Lenth (MTR)	Qty (Wt)	Chemical Analysis				Mechanical Properties			
								C%	Mn%	S%	P%	YSI	UTS	EL %	Remarks
1	40 X 40	1.60	ERW/BLACK	YST-210	SRJM1J250707	6.00	0.00	0.09	0.39	0.021	0.032	312	410	22.60	
2	50 X 50	2.00	ERW/BLACK	YST-210	SRJM2J251107	6.00	0.00	0.11	0.33	0.019	0.040	299	409	24.50	
3	60 X 60	2.50	ERW/BLACK	YST-210	SRJM1J251708	6.00	0.00	0.11	0.36	0.023	0.039	330	415	25.30	
4	75 X 75	2.90	ERW/BLACK	YST-210	SRJM425K0901	6.00	0.00	0.10	0.32	0.030	0.036	322	421	24.00	
5	40 X 20	1.60	ERW/BLACK	YST-210	SRJM3J250601	6.00	0.00	0.10	0.40	0.028	0.041	299	403	25.60	
6	60 X 40	2.00	ERW/BLACK	YST-210	SRJM2J251905	6.00	0.00	0.08	0.31	0.019	0.039	305	404	27.50	
7	80 X 40	2.50	ERW/BLACK	YST-210	SRJM1J251204	6.00	0.00	0.10	0.36	0.022	0.036	295	412	25.30	
8	96 X 48	2.90	ERW/BLACK	YST-210	SRJM225K0901	6.00	0.00	0.09	0.34	0.026	0.037	312	401	24.80	
TOTAL							0.00								

The material supplied conforms to the specified dimensions & tolerances.
Note: Min.15% EL for size upto & Including 25NB and above 25NB min 20% (Wherever applicable)